
NON-BENEFICIAL 
SURFACE WATER DISCHARGE 

ELIMINATION PLAN

OCTOBER 2021

SOUTH BEACHES 
WASTEWATER 

TREATMENT FACILITY



This page intentionally left blank



Cover Sheet for Plan Submittal 

Facility Name ________________________________________________________________________ 

Facility ID ___________________________________________________________________________ 

Contact Person Name, Title, Phone, Email _________________________________________________ 

____________________________________________________________________________________ 

If the requirement for a plan does not apply to the facility, please mark which exemption applies 

(attach documentation demonstrating that the facility meets the exemption) 
[...]
for public access spray irrigation within the Reclaimed Water Service
Area. Reclaimed water is also stored in an existing stormwater
retention pond system located at the Spessard Holland Golf Course
that has a combined storage capacity of 4.31 MG. The 4.31 MG
stormwater retention pond system consists of seven (7) ponds that are
interconnected with underground culvert pipes at the golf course. The
pond system has an intermittent discharge from Pond 6 to adjacent
drainage features, which ultimately discharge to the Indian River
Lagoon.

Underground
Injection
System

U-001 9.00

An existing Deep Injection Well (DIW) system consisting of one (1)
Class I underground injection well (2,227 foot deep) permitted under
Department Permit No. 0185898-004 discharging to a Class G-IV
ground water.

Surface
Water

Discharge
D-001 0.11

An existing discharge to the Indian River Lagoon, Class III Marine
waters, (WBID# 2963A1).  The 0.110 MGD discharge is authorized at
discharge location D-001 for a period not to exceed five (5) days during
the Mechanical Integrity Testing (MIT) of the facility's Deep Injection
Well (DIW).  The permitted discharge of 8.00 MGD over five (5) days
equates to an Annual Average Daily Flow of 0.11 MGD.

During Mechanical Integrity Testing (MIT) of the Deep Injection Well, a portion of the
effluent is diverted to an on-site Effluent Holding Pond.  The Effluent Holding Pond,
constructed with internal berms to provide plug flow and eliminate short-circuiting, is used
to provide temporary effluent storage prior to any potential discharge to the Indian River
Lagoon (D-001) via an overflow structure.

Regulatory Framework for Non-Beneficial SWDE     September 25, 2021



This page intentionally left blank



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-1

SECTION 3

EXISTING  FACILITY  CONDITIONS

3.1 WASTEWATER MANAGEMENT SYSTEM SERVICE AREA

The South Beaches WWTF serves the area bounded by the Atlantic Ocean to the east, the
Indian River Lagoon to the west, Patrick Air Force Base to the north and the south line of
Section 28, Township 28 S, Range 28 E on the south as presented in Figure 3.1-1. The
south boundary of the service area is also the north line of a barrier island included in the
Coastal Barrier Resources Act (CBRA).  Although depicted as a future wastewater service
area, extension of wastewater service into the CBRA area is not likely due to the prohibition
on the use of federal funds for development.  The County does not currently plan to extend
wastewater service south of the current limits of the service area.  The City of Cocoa Beach
currently serves Patrick Air Force Base and the base housing area in Satellite Beach.

The South Beaches Wastewater Management System Service Area encompasses the
municipalities of Satellite Beach, Indian Harbour Beach, Indialantic, Melbourne Beach, a
portion of the City of Melbourne, as well as several areas of unincorporated Brevard
County.  Development is suburban in nature, dominated by single-family residential
subdivisions and commercial development typically associated with residential
development.  Natural barriers and land development barriers regulated by the Federal
Government confine the South Beaches Wastewater Management System Service Area. 

The wastewater is collected and conveyed by a network of County-owned lift stations,
private lift stations and forcemains to the South Beaches WWTF located at 2800 South
Highway A1A, Melbourne Beach, FL.  The facility provides high-level treatment and the
production of a high-quality effluent that is disposed of via both slow-rate public access
spray irrigation (R-001) and via a Deep Injection Well (U-001).

3.2 SOUTH BEACHES WASTEWATER TREATMENT FACILITY  (SBWWTF)

The South Beaches WWTF is classified as a Secondary Treatment plus Filtration Facility
(Category I, Class A), utilizing two (2) parallel wastewater treatment plants to treat the
incoming raw wastewater from the service area and meets all Class II Reliability criteria. 
The treatment plants include a 6.0 MGD AADF Carrousel Oxidation Ditch System (dual
train) and a 2.0 MGD AADF Conventional Activated Sludge Process (aerobic/anoxic).

Existing Facility Conditions   September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-2

FIGURE  3.1-1 SOUTH  BEACHES  WASTEWATER  MANAGEMENT  SYSTEM  SERVICE  AREA

Existing Facility Conditions    September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-3

The oxidation ditch and conventional activated sludge process treatment systems are
currently on-line and processing the incoming raw wastewater from the Service Area and
are generating an effluent meeting all FDEP requirements.  The South Beaches
Wastewater Management System, Reclaimed Water System Service Areas and the South
Beaches WWTF are currently permitted under FDEP Operations Permit No. FL0040622. 
A copy of the current FDEP Operations Permit is provided in Appendix A.  An aerial view, 
schematic flow diagram and site plan of the South Beaches WWTF are presented in
Figures 3.2-1 through 3.2-3, respectively.

The South Beaches WWTF Reclaimed Water Service Area is bounded by the Melbourne
Causeway and the commercial area south of MacFarlane Street/Glengarry Avenue. The
service area is 80 - 90% built-out with residential land use occupying approximately 70%
of the total area.  Reclaimed water is distributed to several small subdivisions to the south
of the South Beaches WWTF and the Spessard Holland Golf Course.  An aerial view of the
South Beaches Reclaimed Water Service Area is presented in Figure 3.2-4.  Effluent flow
in excess of the reclaimed water demand is discharged to the Deep Injection Well (DIW)
system. 

The unit operations and processes currently employed at the South Beaches WWTF (2021)
are divided into the following elements/categories:

Treatment Elements Description

Primary Treatment
An automatic, continuous, self-cleaning, mechanical barscreen with a screenings
compacting/dewatering screw system; a manual barscreen (back-up); and an
odor control system.  The grit removal system is currently out of service.

Secondary Treatment

Carrousel Oxidation Ditch Treatment System  (6.0 MGD AADF)
This system was constructed in 1991 and is the “primary” biological treatment
process at the SBWWTF.  Biological oxidation of the organic wastes occurs in the
dual-train oxidation ditch system operating in the  extended aeration mode.  The
system utilizes mechanical surface aerators to provide oxygenation and mixing of
the MLSS.  Following treatment, the MLSS is conveyed to a pair of 102.5-foot
diameter (12-foot sidewater depth) secondary clarifiers that are utilized for
sedimentation of the solids.  A dedicated RAS/WAS pumping station is provided.

Conventional Activated Sludge Process System  (2.0 MGD AADF)
This system was constructed in 1968 and is the “secondary” biological treatment
process at the SBWWTF.  Biological oxidation of the organic wastes occurs
utilizing a single conventional activated sludge process (5-pass plug flow
configuration) with aerobic and anoxic zones.  The system utilizes centrifugal
blowers and coarse bubble diffusers to provide oxygenation and mixing of the
MLSS.  Following treatment, flow is conveyed to a single 65-foot diameter (10-foot
sidewater depth) secondary clarifier for sedimentation of the solids.  Dedicated
RAS and WAS pumping stations are provided.

Tertiary Treatment
Tertiary filtration via three (3) dual-media filters (sand and anthracite).  Each
tertiary filter is rated at 1.0 MGD AADF.  Only effluent that is being sent to the
public access reuse system is filtered.

Existing Facility Conditions   September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-4

FIGURE  3.2-1 SOUTH  BEACHES  WWTF   -   AERIAL  VIEW

Existing Facility Conditions    September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-5

FIGURE  3.2-2 SOUTH  BEACHES  WASTEWATER  TREATMENT  FACILITY:    SCHEMATIC  FLOW  DIAGRAM

  September 25, 2021Existing Facility Conditions



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-6

FIGURE  3.2-3 SOUTH  BEACHES  WWTF:    FACILITY  SITE  PLAN

   September 25, 2021Existing Facility Conditions



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-7

FIGURE  3.2-4 SOUTH  BEACHES  RECLAIMED  WATER  SERVICE  AREA

Existing Facility Conditions    September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-8

Treatment Elements Description

Disinfection
High-level disinfection of the effluent sent to the public access reuse and surface
water discharge systems is accomplished through the use of bulk liquid NaOCl
(chemical feed/storage systems) and a system of chlorine contact chambers.

Dechlorination
Dechlorination of the effluent that this discharged to the surface water disposal
system, on an intermittent basis (during mechanical integrity testing of the deep
injection well), is accomplished through the use of liquid sodium bisulfite (NaHSO3).

Sludge Treatment

Sludge treatment consisting of a sludge holding tank; air compression system with
coarse bubble diffusers;   sludge pumping system; and a sludge dewatering system
(2 belt filter presses).  Dewatered sludge is transported to the local Class I Solid
Waste Landfill for final disposal.

Design and current wastewater flows at the South Beaches WWTF are as follows:

Table  3.2-1:   South  Beaches  WWTF  Design  and  Current  Wastewater  Flows

Flow  Condition
Wastewater Flow  Rate (MGD) 

Design* Actual Operation**

  Annual Average Daily Flow  (AADF) 8.00 6.256

Maximum Daily Flow  (MDF) 12.00 10.460

Peak Hourly Flow  (PHF) 18.00

*   Total Capacity of the combined systems (Carrousel and conventional ASP)        **   Actual flow conditions from Calendar Year  2020.

Influent and effluent design criteria for the South Beaches WWTF are presented below. 

Table  3.2-2:   South  Beaches  WWTF  -  Influent  and  Effluent  Design  Criteria

Parameter Units Influent Tertiary Effluent

CBOD5 mg/L 200 < 20

TSS mg/L 200 < 5*

TKN** mg/L 50

TN mg/L < 10

TP** mg/L 8 < 4

pH S.U. 6.0  -  8.5 6.0  -  8.5

* For Public Access Reuse only **   Assumed influent concentrations as influent sampling not required

Existing Facility Conditions   September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-9

Pretreatment Building

Mechanical Barscreen

Grit Removal System

3.2.1 Primary Treatment System

Raw wastewater flows from the South Beaches
Wastewater Management System Service Area enter
the Pretreatment Building through a 30-inch DIP.  The
two-story Pretreatment Building consists of a cast-in-
place concrete structure consisting of the following unit
operations:

# Fine screening

# Grit Removal System (not currently operational)

Raw wastewater flows entering the Pretreatment Building
are conveyed into a box with two sluice gates.  One sluice
gate allows raw wastewater to be conveyed to the
mechanical barscreen (step screen); the other allows
wastewater to flow into a bypass channel with a manual
barscreen.  The screenings are collected and discharged
into a dewatering screw conveyor to reduce the moisture
content and volume of screenings material.  Screenings are
discharged into a discharge chute and deposited into a
municipal dumpster at grade (landfill disposal). 

The two raw wastewater influent channels converge, following the barscreens, and
the screened wastewater is conveyed to the Grit Removal System (sluice gates at
the ends of both channels).  A single vortex-type (centrifugal) grit separator unit is
used to remove grit (heavy inorganic mineral matter) from the screened wastewater
stream prior to conveyance to the secondary treatment
systems.  The grit removal system removes the grit particles
and concentrates them in a sump at the bottom of the unit. 
The grit is then conveyed to a grit classifier, at grade, and
the dewatered grit is discharged into a municipal dumpster
(landfill disposal). 

Screened and degritted wastewater is conveyed, in a
covered channel, to the west side of the Pretreatment
Building.  Adjustable weirs are then used to divert the flow
to each biological treatment system (Carrousel oxidation
ditches and/or conventional activated sludge process)
before being mixed with RAS. 

Malodorous compounds generated within the Pretreatment Building are conveyed,
via an induced draft, to an odor control system for processing. 

Existing Facility Conditions   September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-10

Carrousel Dual Oxidation Ditch System

Secondary Clarifiers - Ox. Ditch System

Conv. Activated Sludge Process System

3.2.2 Secondary Treatment System - Carrousel Oxidation Ditch System

Secondary treatment of raw, degritted wastewater, up to 6.00 MGD AADF, can be
processed through the Carrousel Oxidation Ditch Treatment System (extended
aeration mode).  The dual oxidation ditches
contain heterotrophic bacteria (suspended
growth) and provide the detention time and
oxygen transfer required for oxidation of the
influent organic compounds, nitrification,
and phosphorus uptake.  Oxygenation and
mixing are provided by a pair of mechanical
surface aerators (100 hp) in each oxidation
ditch.  A portion of the flow, equal to the
influent wastewater flow plus RAS, is
discharged over an effluent weir structure
and flows to the secondary clarifiers.

Secondary clarification of the biologically treated wastewater is provided to remove
MLSS, flocculated suspended solids and
chemical precipitates, and to meet the
effluent criteria mandated by FDEP, EPA
and Class II Reliability.  Secondary
clarification is provided by two (2) identical
102.5-foot diameter, 12-foot sidewater
depth, cast-in-place concrete clarifiers with
full-surface skimmers.  The settled MLSS
are removed in the secondary clarifier
underflow and either returned to the Flow
Distribution Box as RAS or wasted to the
Sludge Holding Tank as WAS. 

3.2.3 Secondary Treatment System - Conventional Activated Sludge System

Secondary treatment of raw, degritted
wastewater, up to 2.00 MGD AADF,
can be processed through the
Conventional Activated Sludge Process
Treatment System. The five-pass
treatment process (aerobic/anoxic
zones) contains heterotrophic bacteria
(suspended growth) and provides the
detention time and oxygen transfer
required  for  oxidation  of  the  influent 

Existing Facility Conditions   September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-11

Secondary Clarifier - Conv. ASP System

Tertiary Filters

Secondary Effluent CCC/Equalization Tank

organic compounds, nitrification, and phosphorus uptake.  Oxygenation and mixing
are provided by a system of centrifugal blowers and coarse bubble diffusers. The
flow is discharged from the end of the Activated Sludge Process, through a 24-inch
pipe in the wall, and flows to the secondary clarifier.

Secondary clarification of the biologically treated wastewater is provided to remove
MLSS, flocculated suspended solids and chemical precipitates, and to meet the
effluent criteria mandated by FDEP, EPA
and Class II Reliability.  Secondary
clarification is provided by a single 65-foot
diameter, 10-foot sidewater depth,
cast-in-place concrete clarifier with full-
surface skimmers.  The settled MLSS are
removed in the secondary clarifier underflow
and either returned to the first pass in the
conventional ASP system as RAS or wasted
to the Sludge Holding Tank as WAS. 

3.2.4 Tertiary Treatment System

Tertiary filtration of the treated secondary effluent is required to ensure protection
of public health and enhance the disinfection process for the effluent that is being
conveyed to the reclaimed water distribution
system.  Effluent that is to be sent to the Deep
Injection Well (DIW) does not require filtration.

Secondary effluent from the Carrousel Oxidation
Ditch System can be conveyed to either the tertiary
filters or the secondary effluent CCC/Equalization
Tank through the clarifier flow splitter box.  The
splitter box has two (2) adjustable weirs that
control the effluent flow.  Likewise, secondary
effluent from the conventional activated sludge
process can also be routed to either the
tertiary filters or the secondary effluent
CCC/Equalization Tank.

Tertiary filtration is accomplished through
the use of three (3) dual media (sand and
anthracite) filtration units each with a
surface area of 14 feet x 14 feet and
treatment capacity  of  1.0  MGD  AADF.  
The tertiary filters can be backwashed
using one of the following methods:

Existing Facility Conditions   September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-12

Chlorine Contact Chambers (CCCs)

# Automatically based on the amount of time that the tertiary filters are in
service (programable)

# Manually

# Through the use of high-level floats in the filtration system

Backwashing operations and equipment (valves, blowers and pumps) are controlled
from the control panel located within the control console in the Tertiary Filter Room
and/or from the SCADA console in the Operations Building.  Backwash water is
stored in the Backwash Water Storage Tank and is filled with reclaimed water from
the Reclaimed Water Ground Storage Tank, as needed.  Two (2) submersible
pumps located in the Backwash Water Storage Tank supply the water for filter
backwashing operations.  

Flows discharged from the Tertiary Filtration System are conveyed as follows:

Conveyed To Purpose Description

Backwash Water
Recovery Tank

For Further
Treatment

Backwash water from the tertiary filter backwashing operations is
conveyed to this tank for temporary storage and equalization.  The 
water is then conveyed, by gravity, to the In-Plant Lift Station for
conveyance to the Pretreatment Building for further treatment.

Chlorine Contact
Chamber (CCC)

Reclaimed
Water Production

Effluent is conveyed to the Chlorine Contact Chamber (CCC) for
high-level disinfection and conveyance to the Reclaimed Water
Ground Storage Tank.

3.2.5 Disinfection System

From the tertiary filters, the treated effluent that is to be conveyed to the public
access reuse system flows, by gravity, to cast-in-place concrete Chlorine Contact
Chambers (CCCs). The CCCs provide high-
level disinfection of the effluent through the
application of liquid sodium hypochlorite
(NaOCl) via a flow-paced system. The
Chlorine Contact Chambers are designed to
meet Class I Reliability Criteria. The CCC
System is designed to provide a minimum of
fifteen (15) minutes of contact time at PHF
and thirty (30) minutes at AADF.  Sodium
hypochlorite is metered and mixed into the
tertiary effluent and the CCC provides the contact time for the inactivation of fecal
coliforms, pathogens and other microbial organisms.

Existing Facility Conditions   September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-13

3.2.6 Transfer Pump Station

After high-level disinfection, the tertiary filter effluent flows to the Transfer Pump
Station.  The pumps convey the reclaimed water to the Reclaimed Water Ground
Storage Tank (0.6 MG) for eventual conveyance to the distribution system.

Turbidity, pH and Total Residual Chlorine (TRC) are analyzed continuously and
automatically at the South Beaches WWTF in accordance with the existing FDEP
Operations Permit conditions and as presented below:

FDEP  -   Reclaimed  Water  Compliance  Monitoring  Locations

Compliance Parameter Carrousel BNR System

Turbidity EFB-1   (After Filtration, prior to disinfection)

Total Residual Chlorine EFA-1   (Following disinfection)

pH EFA-1   (Following disinfection)

3.2.7 Reclaimed Water/Effluent Disposal System

The South Beaches WWTF effluent disposal systems, permitted by FDEP, are
briefly described below:

Effluent Disposal Method Description

Land Application System
(R-001)

An existing 3.00 MGD AADF permitted capacity slow-rate public access
system.  R-001 is a reuse system which consists of a reclaimed water
transmission/distribution system for public access spray irrigation within the
Reclaimed Water Service Area. Reclaimed water is also stored in an
existing stormwater retention pond system located at the Spessard Holland
Golf Course that has a combined storage capacity of 4.31 MG.  The 4.31
MG stormwater retention pond system consists of seven (7) ponds that are
interconnected with underground culvert pipes at the golf course. The pond
system has an intermittent discharge from Pond 6 to adjacent drainage
features, which ultimately discharge to the Indian River Lagoon.

Underground Injection System 
(U-001)

An existing 9.00 MGD AADF permitted capacity Deep Injection Well (DIW)
system consisting of one (1) Class I underground injection well (2,227 foot
deep) permitted under Department Permit No. 0185898-004 discharging
to a Class G-IV ground water.

Surface Water Discharge
(D-001)

An existing 0.110 MGD AADF discharge to the Indian River Lagoon, Class
III Marine waters, (WBID# 2963A1).  The 0.110 MGD discharge is
authorized at discharge location D-001 for a period not to exceed five (5)
days during the Mechanical Integrity Testing (MIT) of the facility's Deep
Injection Well (DIW).  The permitted discharge of 8.00 MGD over five (5)
days equates to an Annual Average Daily Flow of 0.11 MGD.

Existing Facility Conditions    September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-14

Reclaimed Water Ground Storage Tank

Reclaimed (Reuse) Water Pump Station

A. Public Access Reuse/Land Application System (R-001) 

Reclaimed water meeting the Public
Access Criteria is pumped from the
Transfer Pump Station to the
Reclaimed Water Ground Storage
Tank (0.60 MG).  The pre-stressed
concrete storage tank is an in-line
equalization facility that offers an effluent
water quality buffer before it is pumped
to the reclaimed water distribution
system. 

The Reclaimed Water Distribution Pump Station conveys reclaimed water from
the Reclaimed Water Ground Storage
Tank to the distribution system for final
disposal at the following locations:

# Spessard Holland Golf Course

# A1A Condo Park

# Residential areas south of the
treatment facility along SR A1A

All excess reclaimed water produced
that is not pumped to the Reclaimed
Water Ground Storage Tank overflows a weir and is conveyed to the Deep
Injection Well (DIW) pump station for disposal. 

B. Deep Injection Well System (U-001)

Treated effluent from the secondary clarifiers can be directed to the Equalization
Basin/Chlorine Contact Chamber (EQB/CCC) and then to the Deep Injection
Well (DIW) pump station.  The  EQB/CCC is designed to both enable adequate
disinfection of the secondary effluent, if necessary, and also to equalize flow to
the Deep Injection Well (DIW).

In addition, any reclaimed water that does not meet permit specifications will
automatically shut-down the Transfer Pump Station Pumps causing the
unacceptable/substandard water to be diverted to the Deep Injection Well (DIW)
pump station.  An alarm will sound in the Operations Building control room in the
event of this substandard condition.  The transfer pumps will not restart until
such time that the reuse water is of acceptable quality and an Operator resets
the alarm. 

Existing Facility Conditions    September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-15

When the Deep Injection Well (DIW) is offline, such as for periodic Mechanical
Integrity Testing (MIT), the EQB/CCC can be used to discharge treated effluent
the Effluent Holding Pond and then to the Indian River Lagoon. The surface
water discharge requires disinfection and dechlorination of the effluent.  Sodium
bisulfite can be injected into the effluent from the CCC/EQB for dechlorination
purposes.

C. Surface Water Discharge (D-001)

As mentioned above, during Mechanical Integrity Testing (MIT) of the Deep
Injection Well, a portion of the effluent is diverted to an on-site Effluent Holding
Pond.  The Effluent Holding Pond, constructed with internal berms to provide
plug flow and eliminate short-circuiting, is used to provide temporary effluent
storage prior to any potential discharge to the Indian River Lagoon (D-001). 
Sampling for analysis of Acute Whole Effluent Toxicity (AWET) must be
conducted within thirty (30) days of the planned MIT.

During surface water discharges, monitoring of the following parameters is
required:

# Flow Rate

# CBOD5

# TSS

# pH

# Fecal Coliform Bacteria

# Enterococci

# Total Residual Chlorine (for disinfection and dechlorination)

# Total Nitrogen

# Total Phosphorous

# Dissolved Oxygen

# Acute Whole Effluent Toxicity (AWET)

As previously indicated, surface water discharges require disinfection (NaOCl)
and dechlorination (NaHSO3) of the effluent. 

In case an emergency discharge to the Indian River Lagoon is necessary, due
to the failure of the Deep Injection Well (DIW) pumps, the same operating
procedures and monitoring used for the MIT are required.  Discharge to the
Indian River Lagoon is automatic in the event of a failure of the Deep Injection
Well (DIW) and/or reuse pumps; hydraulic head in the DIW wet well increases
to a point where it spills over a weir into the on-site Effluent Holding Pond. Once
the Effluent Holding Pond stages up, it discharges to the Indian River Lagoon
through FDEP discharge/monitoring point D-001.

Existing Facility Conditions    September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-16

Sludge Processing Bldg/Sludge Holding Tank

Belt Filter Press

3.2.8 Sludge Management System

The sludge management system at the South Beaches WWTF consists of the
following infrastructure components/elements:

# Sludge Processing Building

# Sludge Holding Tank

# Sludge Holding Tank aeration
and air diffusion system

# Sludge pumping system

# Belt Filter Press (BFP) sludge
dewatering system

# Sludge loadout system

Waste Activated Sludge (WAS) from the Carrousel Oxidation Ditch and
Conventional Activated Sludge Process Treatment Systems is conveyed to the 
aerated Sludge Holding Tank.  The Sludge Holding Tank is used to store and
partially treat sludge until it can be pumped to the
belt filter presses for dewatering.

Sludge feed pumps are used to convey partially
stabilized sludge from the Sludge Holding Tank to
the belt filter presses. Two (2) belt filter presses
are utilized to dewater the sludge prior to shipment
to a local Class I Solid Waste Landfill for final
disposal.  Dewatering reduces the volume and
makes the handling and disposal of sludge easier.

3.3 PERMITTED CAPACITY

The South Beaches WWTF (Secondary Treatment plus Filtration) is an 8.0 MGD AADF
facility serving the County's residential and commercial areas along the barrier island as
previously discussed in Article 3.1.  The treatment facility removes contaminants in the raw
wastewater that exert an oxygen demand (BOD5 and nutrients) and produces a high quality
reclaimed water utilized throughout the South Beaches Reclaimed Water Service Area.

The design capacity of the South Beaches WWTF is as follows:

Existing Facility Conditions    September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-17

TREATMENT  FACILITY
PERMITTED  FLOW  CONDITION   (MGD)

AADF MDF* PHF

 South Beaches WWTF 8.00 12.00 18.00

The County accomplishes effluent disposal through the following FDEP-approved
reuse/effluent disposal methods outlined in Operations Permit No. FL0040622: (1) Slow-
rate Public Access Reuse system (R-001); (2) Surface water discharge system (D-001) to
the Indian River Lagoon; and (3) Deep Injection Well (U-001)

The County has, as previously described, implemented a system for the beneficial reuse
of the reclaimed water produced from the South Beaches WWTF.  The County began
sending reclaimed water to the Spessard Holland Golf Course for public access spray
irrigation in the 1980's.  The reclaimed water system was expanded in the 1990's to include
public access spray irrigation/land application of local residential neighborhoods.   New
reclaimed water sites may be added as the reclaimed water service area expands in the
future.  The major users of reclaimed water (using more than 0.1 MGD) in the South
Beaches Reclaimed Water Service Area are identified in the table below and presented
graphically in Figure 3.3-1. 

Site No. User Name User Type Capacity (MGD) Area (ac)

PAA-001 Residential Areas Residential 0.300 35.9

PAA-002 Spessard Holland Golf Course Golf Courses 0.993 80

Total: 1.293 115.9

Reclaimed water storage is located throughout the County’s South Beaches Wastewater
Management Service Area as indicated in the table below.

Reclaimed Water Storage Location No. of Units Total Storage Volume (MG)

South Beaches WWTF Ground Storage Tank 1 0.60

Spessard Holland Golf Course Storage Ponds 7 4.31

Total Reclaimed Water Storage Capacity: 8 4.91

The current effluent disposal capacity of the South Beaches Wastewater Management 
System is as follows:

Existing Facility Conditions    September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-18

FIGURE  3.3-1 SOUTH  BEACHES  RECLAIMED  WATER  SERVICE  AREA  -  MAJOR  USERS

Existing Facility Conditions    September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-19

South Beaches WWTF Effluent  Disposal  System ID Effluent Disposal Capacity (MGD)

Slow-Rate Public Access System R-001 3.00

Deep Injection Well (DIW) System U-001 9.00

Surface Water Discharge (during MIT of the DIW)* D-001 0.11

South  Beaches  WWTF  -  Total  Effluent  Disposal  Capacity: 12.00

   * Disposal Method only used when the DIW System is out of service for Mechanical Integrity Testing (not included in overall disposal capacity)

3.4 HISTORICAL WASTEWATER FLOWS

Historical wastewater flows, including monthly ADF flows, three-month ADF flows and
annual ADF flows, for the South Beaches WWTF for Calendar Years 2015 - 2020) are
presented in Table 3.4-1 and are plotted as a function of time in Figures 3.4-1 through 3.4-
3, respectively.  Historical annual variations in wastewater flow (Calendar Years 2016 -
2020) are presented below in tabular form and graphically in Figure 3.4-4.

Calendar
Year

AADF
(MGD)

Max Month
Flow (MGD)

Maximum  3-Month ADF  Maximum
3-Month ADF
to AADF Ratio

Maximum
Month

Peaking
FactorMonth Flow (MGD)

2016 6.997 9.030 November 7.705 1.101 1.291

2017* 7.048 11.884 November 9.937 1.410 1.686

2018 5.907 6.711 January 7.002 1.185 1.136

2019 6.402 7.317 December 6.922 1.081 1.143

2020 6.256 7.626 November 7.101 1.135 1.219

Five-Year Average Flow Ratios/Factors: 1.183 1.295

Max Flow Ratios Adjusted to Exclude Hurricane Irma Effects 1.126 1.197

The ratio of the maximum 3-month ADF to AADF averaged 1.183 and was found to vary
over the five-year period (1.081 - 1.410).  Likewise, the maximum month peaking factor
averaged 1.295 and was also found to vary over the five-year period (1.136 - 1.686).  The
high ratios in 2017 were due to the effects of Hurricane Irma.  Excluding the effects of
Hurricane Irma, the adjusted Maximum 3-Month ADF to AADF and Maximum Month
Peaking Factors are 1.126 and 1.197.

Existing Facility Conditions    September 25, 2021



South Beaches WWTF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-20

Table  3.4-1:   South  Beaches  WWTF  -  Historical  Wastewater Flows

Month Year

Monthly

ADF

( MGD )

3-Month

ADF

( MGD )

AADF

( MGD )

JANUARY 2015 6.529 6.431 6.776

FEBRUARY 2015 6.876 6.559 6.746
[...]
*   Concentrations of reclaimed water constituents from Jan 2016 - Dec 2020 **    Values in “red” exceed the AWT Criteria

To meet the surface water discharge regulatory requirements mandated in 403.086,
F.S., on a continual basis, conversion of the 2.0 MGD Conventional Activated Sludge
Process to a 4-Stage BNR treatment system, at a minimum, is required as outlined in
Section 4.1 of this document. The new BNR treatment system will be capable of generating
a high-quality effluent that meets all AWT Criteria.  Thus, water being delivered to the 
public access reuse system and the Spessard Holland Golf Course pond system (potential
intermittent discharge to the Indian River Lagoon) would be very low in nutrients, meet AWT
criteria and meet the regulatory requirements mandated in Section 403.086, F.S.

A thorough engineering evaluation of the potential improvements required at the South
Beaches WWTF to meet the regulatory requirements mandated in 403.086, F.S. and
403.064, F.S., as outlined in Section 4.1, will be conducted to determine the most energy-
efficient, cost-effective and reliable modifications to the treatment facility. The identified
improvements will then be included in the County’s Utility Capital Improvements Program
(CIP) and a project schedule generated to ensure that design, construction, optimization
and commissioning of said improvements are completed prior to the regulatory deadlines.

Non-Beneficial SW Discharge Elimination Plan September 25, 2021



This page intentionally left blank



APPENDIX  A

SOUTH  BEACHES  WWTF:

“EXISTING”  FDEP  OPERATIONS  PERMIT

OCTOBER  2021



This page intentionally left blank



 
 

FLORIDA DEPARTMENT OF 
Environmental Protection 

 
Central District 

3319 Maguire Boulevard, Suite 232 
Orlando, Florida 32803-3767 

Ron DeSantis 
Governor 

 
Jeanette Nuñez 

Lt. Governor 
 

Noah Valenstein 
Secretary 

 
NOTICE OF PERMIT ISSUANCE 

 
Edward Fontanin, PE, Director 
2725 Judge Fran Jamieson Way, Bldg A-213 
Melbourne, FL 32940-6605 
edward.fontanin@brevardfl.gov 
 

Brevard County - DW 
BCUD South Beaches WWTF 

 
Enclosed is Permit Number FL0040622 to operate a domestic wastewater facility issued under 
Sections 403.087 and 403.0885 of the Florida Statutes.   
 
Monitoring requirements under this permit are effective on May 1, 2019.  Until such time, the 
permittee shall continue to monitor and report in accordance with previously effective permit 
requirements. 
 
This action is final and effective on the date filed with the Clerk of the Department unless a petition 
for an administrative hearing is timely filed under Sections 120.569 and 120.57, F.S., before the 
deadline for filing a petition. On the filing of a timely and sufficient petition, this action will not be 
final and effective until further order of the Department. Because the administrative hearing process is 
designed to formulate final agency action, the hearing process may result in a modification of the 
agency action or even denial of the application.  

Petition for Administrative Hearing 
A person whose substantial interests are affected by the Department’s action may petition for an 
administrative proceeding (hearing) under Sections 120.569 and 120.57, F.S. Pursuant to Rules 28-
106.201 and 28-106.301, F.A.C., a petition for an administrative hearing must contain the following 
information:  

(a) The name and address of each agency affected and each agency’s file or identification 
number, if known;  

(b) The name, address, and telephone number of the petitioner; the name, address, and 
telephone number of the petitioner’s representative, if any, which shall be the address for 
service purposes during the course of the proceeding; and an explanation of how the 
petitioner’s substantial interests are or will be affected by the agency determination; 

(c) A statement of when and how the petitioner received notice of the agency decision; 
(d) A statement of all disputed issues of material fact.  If there are none, the petition must so 

indicate; 
(e) A concise statement of the ultimate facts alleged, including the specific facts that the 

petitioner contends warrant reversal or modification of the agency’s proposed action;

mailto:edward.fontanin@brevardfl.gov


BCUD South Beaches WWTF 
Permit Renewal FL0040622-012 
 

(f) A statement of the specific rules or statutes that the petitioner contends require reversal or 
modification of the agency’s proposed action, including an explanation of how the 
alleged facts relate to the specific rules or statutes; and 

(g) A statement of the relief sought by the petitioner, stating precisely the action that the 
petitioner wishes the agency to take with respect to the agency’s proposed action. 

The petition must be filed (received by the Clerk) in the Office of General Counsel of the 
Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-
3000, or via electronic correspondence at Agency_Clerk@dep.state.fl.us.  Also, a copy of the 
petition shall be mailed to the applicant at the address indicated above at the time of filing. 

Time Period for Filing a Petition 
In accordance with Rule 62-110.106(3), F.A.C., petitions for an administrative hearing by the 
applicant and persons entitled to written notice under Section 120.60(3), F.S., must be filed 
within 14 days of receipt of this written notice. Petitions filed by any persons other than the 
applicant, and other than those entitled to written notice under Section 120.60(3), F.S., must be 
filed within 14 days of publication of the notice or within 14 days of receipt of the written notice, 
whichever occurs first. The failure to file a petition within the appropriate time period shall 
constitute a waiver of that person's right to request an administrative determination (hearing) 
under Sections 120.569 and 120.57, F.S., or to intervene in this proceeding and participate as a 
party to it. Any subsequent intervention (in a proceeding initiated by another party) will be only 
at the discretion of the presiding officer upon the filing of a motion in compliance with Rule 28-
106.205, F.A.C. 

Extension of Time 
Under Rule 62-110.106(4), F.A.C., a person whose substantial interests are affected by the 
Department’s action may also request an extension of time to file a petition for an administrative 
hearing. The Department may, for good cause shown, grant the request for an extension of time.  
Requests for extension of time must be filed with the Office of General Counsel of the 
Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-
3000, or via electronic correspondence at Agency_Clerk@dep.state.fl.us, before the deadline for 
filing a petition for an administrative hearing. A timely request for extension of time shall toll the 
running of the time period for filing a petition until the request is acted upon. 

Mediation 
Mediation is not available in this proceeding. 

Judicial Review 
Once this decision becomes final, any party to this action has the right to seek judicial review 
pursuant to Section 120.68, F.S., by filing a Notice of Appeal pursuant to Florida Rules of 
Appellate Procedure 9.110 and 9.190 with the Clerk of the Department in the Office of General 
Counsel (Station #35, 3900 Commonwealth Boulevard, Tallahassee, Florida 32399-3000) and by 
filing a copy of the Notice of Appeal accompanied by the applicable filing fees with the 
appropriate district court of appeal. The notice must be filed within 30 days from the date this 
action is filed with the Clerk of the Department.   
 
 
 

http://web2.westlaw.com/find/default.wl?ordoc=I0C7293C0912311DB8F8F8100D79B57CF&rp=%2ffind%2fdefault.wl&DB=1000006&DocName=FLSTS120%2E569&FindType=L&AP=&rs=WLW9.08&ifm=NotSet&fn=_top&sv=Split&mt=Florida&utid=4&vr=2.0&pbc=38B33E51


BCUD South Beaches WWTF 
Permit Renewal FL0040622-012 
 
Executed in Orlando, Florida.   
 
STATE OF FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 

 
Lu Burson 
Environmental Administrator 
Permitting and Waste Clean Up Section  
 
LB/crl 
 
Enclosures:  Permit, DMR and SOB 
 
 
CERTIFICATE OF SERVICE 
The undersigned duly designated deputy clerk hereby certifies that this document and all 
attachments were sent on the filing date below to the following listed persons: 
  
David Smicherko, DEP, david.smicherko@dep.state.fl.us 
Mary Ann Kraus, DEP, mary.kraus@dep.state.fl.us 
Kevin Lee, Mead Hunt, kevin.lee@meadhunt.com 
Shelley Locklear, BCUD, shelley.locklear@brevardfl.gov 
Mark Reagan, BCUD, mark.reagan@brevardfl.gov 
Cassandra Cissell, Mead Hunt, Cassandra.Cissell@meadhunt.com 
Megan Warr, DEP, megan.warr@dep.state.fl.us 
Jason Seyfert, DEP, Jason.Seyfert@dep.state.fl.us 
  
 
FILING AND ACKNOWLEDGMENT 
FILED, on this date, pursuant to Section 120.52, F. S., with the designated Department Clerk, 
receipt of which is hereby acknowledged. 
  
__________________________            March 27, 2019 
Clerk                                                      Date 
 
 
 
 
 

mailto:david.smicherko@dep.state.fl.us
mailto:mary.kraus@dep.state.fl.us
mailto:kevin.lee@meadhunt.com
mailto:shelley.locklear@brevardfl.gov
mailto:mark.reagan@brevardfl.gov
mailto:Cassandra.Cissell@meadhunt.com
mailto:megan.warr@dep.state.fl.us
mailto:Jason.Seyfert@dep.state.fl.us


 
 

FLORIDA DEPARTMENT OF 
Environmental Protection 

 
Central District 

3319 Maguire Boulevard, Suite 232 
Orlando, Florida 32803-3767 

Ron DeSantis 
Governor 

 
Jeanette Nuñez 

Lt. Governor 
 

Noah Valenstein 
Secretary 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FL0040622 (Minor) 
Brevard County Utility Services Department FILE NUMBER: FL0040622-012-DW1P/NR 

EFFECTIVE DATE: March 27, 2019 
RESPONSIBLE OFFICIAL: EXPIRATION DATE: March 26, 2024 
Edward Fontanin, Director 
2725 Judge Fran Jamieson Way 
BLDG. A-213 
Melbourne, Florida 32940-6605 
(321) 633-2091 

FACILITY: 

BCUD/South Beaches WWTF 
2800 S Highway A1A 
Melbourne Beach, FL 32951-2811 
Brevard County 
Latitude: 28°2' 29.62" N Longitude: 80°32' 52.4" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant 
Discharge Elimination System. This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this permit. The above-named permittee is hereby authorized to operate the facilities in accordance with the 
documents attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

The facility is an existing 8.0 MGD annual average daily flow (AADF) activated sludge domestic wastewater treatment 
facility consisting of two (2) contiguous wastewater treatment plants (a 6.0 MGD dual train carrousel oxidation ditch and a 
2.0 MGD activated sludge plant), connected in parallel with mechanical influent screening, grit removal, aeration, 
clarification, chemical feed facilities, disinfection by chlorination, tertiary filtration, dechlorination, and dewatering of 
biosolids. 
 

PERMIT HISTORY: 

The current wastewater permit for this facility FL0040622-007-DW1P was issued on March 13, 2014 and expires on March 
12, 2019. Permit revision FL0040622-008 was issued on October 16, 2016 and required the facility to follow new electronic 
submittal requirements. Permit revision FL0040622-009 was issued on March 9, 2017 to level the onsite outfall storage pond 
and to construct a baffle berm to prevent premature discharge. Permit revision FL0040622-010 was issued on April 26, 2017 
and allowed modifications to the clarifiers pumping systems and the chlorine feed systems. Permit revision FL0040622-011 
was issued on August 8, 2017 to allow upgrading of the three reclaimed water high service pumps.  
 
  



PERMITTEE: Brevard County Utility Services Department PERMIT NUMBER: FL0040622 (Minor) 
FACILITY: BCUD/South Beaches WWTF EXPIRATION DATE: 

 
March 26, 2024 

 

2 

REUSE OR DISPOSAL: 

Surface Water Discharge D-001: D-001 is an existing 0.11 MGD annual average daily flow discharge to Indian River 
Lagoon, Class III Marine waters, (WBID# 2963A1). This segment of the Indian River is designated as Water Body 
Identification (WBID) # 2963A1, which is identified for assessment purposes as Class II waters since the majority of the 
WBID is Class II waters to the south of the discharge point, but the point of discharge is not in Class II waters. The 0.110 
MGD discharge is authorized at Discharge location D-001 for a period not to exceed five (5) days during the Mechanical 
Integrity Testing of the facility’s underground injection control well, in accordance with Conditions I.A.9 through I.A.12 of 
this permit. The permitted discharge of 8.0 MGD over five (5) days equates to an Annual Average Daily Flow of 0.11 MGD. 
The point of discharge is located approximately at latitude 28°2' 31" N, longitude 80°33' 1" W. 

Underground Injection U-001: U-001 is an existing 8.0 MGD annual average daily flow permitted capacity underground 
injection well system consisting of one (1) Class I underground injection well permitted under Department permit number(s) 
0185898-004 discharging to Class G-IV ground water. The capacity of the well is being rerated in this permit to 9.0 MGD 
annual average daily flow permitted capacity to match the permit for the well. Underground Injection Well System U-001 is 
located approximately at latitude 28°2' 27" N, longitude 80°32' 49" W.  

Land Application R-001: An existing 3.0 MGD annual average daily flow permitted capacity slow-rate public access 
system. R-001 is a reuse system which consists of a reclaimed water transmission/distribution system for public access 
irrigation within the Reuse Service Area, as shown on the attached map. Reclaimed water is stored in an existing stormwater 
retention pond system located at the Spessard Holland Golf Course that has a combined storage capacity of 4.31 mg. The 
4.31 MG stormwater retention pond system consists of seven ponds that are interconnected with underground culvert pipes at 
the golf course. The pond system has an intermittent discharge from Pond 6 to adjacent drainage features, which ultimately 
discharges to the Indian River Lagoon. Discharge of reclaimed water to this stormwater retention pond system shall be in 
accordance with Condition IV.16. of this permit. 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 
Part I through Part IX on pages 1 through 25 of this permit.



PERMITTEE: Brevard County Utility Services Department PERMIT NUMBER: FL0040622 (Minor) 
FACILITY: BCUD/South Beaches WWTF EXPIRATION DATE: 

 
March 26, 2024 

 

3 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
A. Surface Water Discharges 

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to discharge effluent from 
Outfall D-001 to Indian River Lagoon. Such discharge shall be limited and monitored by the permittee as specified below and reported in accordance with 
Permit Condition I.D.8. : 

    
Effluent Limitations 

 
Monitoring Requirements 

 

 
Parameter 

 
Units 

 
Max/Min 

 
Limit 

 
Statistical Basis 

Frequency of 
Analysis 

 
Sample Type 

Monitoring  
Site Number 

 
Notes 

Flow (to D-001) 
MGD Max 

Max 
0.11 

Report 
Annual Average 

Monthly Average Continuous 
Recording Flow 

Meter with 
Totalizer 

FLW-3 See I.A.4 

BOD, Carbonaceous 5 
day, 20C mg/L Max 20 Single Sample Daily; 24 hours 24-hr FPC EFD-1 See I.A.6 

Solids, Total Suspended mg/L Max 20 Single Sample Daily; 24 hours 24-hr FPC EFD-1 See I.A.6 
Coliform, Fecal 

#/100mL 
Max 
Max 
Max 

14 
14 
86 

Annual Average 
Monthly Median 
Single Sample 

5 Days/Week Grab EFA-2 See I.A.5 

Enterococci #/100mL Max 
Max 

35 
130 
[...]
fall period, it is recommended that utilities sample during the August through October time period. 
 
13. If the wastewater treatment facility uses chlorination for disinfection, samples obtained for analysis of 

Giardia and Cryptosporidium shall be dechlorinated. 
 
  



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                Page 3 of 8 

14. When sampling at the treatment facility, obtain a grab sample for total suspended solids (TSS) that is 
representative of the water leaving the filters at the treatment facility during the period when pathogen 
samples are being obtained. In addition, record the highest turbidity and the lowest total chlorine residual 
observed during the period when pathogen samples are being obtained. 

 
15. When sampling a supplemental water supply, obtain a grab sample for total suspended solids (TSS) that 

is representative of the surface water or treated stormwater as it is added to the reclaimed water system. 
This TSS sample shall be taken during the period when pathogen samples are being obtained. In addition, 
record the lowest total chlorine residual observed during the period when pathogen samples are being 
obtained. 

 
 



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                Page 4 of 8 

Part II - General Information 
 
1. DEP wastewater facility identification number:    FL0040622 
 
 Wastewater facility name: BCUD/South Beaches 
 
 Permittee name: Brevard County Util Serv Department 
 
2. Person completing this form: 
 
 Name: _____________________________________________________________________ 
 
 Telephone: (________)________________________________________________________ 
 
 Email address:  ______________________________________________________________ 
 
3. Sampling and analysis: 
 
  Date samples were taken: ______________________________________________________ 
 
  Organization collecting the samples: _____________________________________________ 
 
  Was the sample dechlorinated in the field?    Yes   No 
 
  Was the sample refrigerated or kept on ice during shipment to the laboratory?   Yes    No 
 
  Date samples delivered to laboratory: ____________________________________________ 
 
  Date analytical work was done: _________________________________________________ 
 
  Laboratory doing the analysis: __________________________________________________ 
 
  Laboratory's DOH Identification Number: ________________________________________ 
 
  Approved method used:  
 
    EPA Method 1623 
 
    Other approved method: ________________________________________________ 
 
  Contact person at the laboratory: ________________________________________________ 
 
  Email address of the lab contact person: __________________________________________ 
 
4. Is this the first time that this form has been submitted for the facility? 
 
    Yes [Please complete Questions 7 through 16.] 
 
    No [Proceed to Question 5.]   
 



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                Page 5 of 8 

5. Is this a report of "subsequent re-sampling" required by Item 9 in Part I of this form based on 
concentrations of potentially viable cysts or oocysts in a previous sampling? 

 
    No [Proceed to Question 6.] 
 
    Yes [Attach a description of any facility or operational changes made to the treatment 

facilities since the time of the previous sampling and proceed to Question 6.] 
 
6. Has the information requested in Questions 7 through 12 (below) changed since the last submittal of this 

form? 
 
    Yes [Please complete Questions 7 through 16.] 
 
    No [Proceed to Questions 13 through 16 of Part II of this form. You do not need to 

complete Questions 7 through 12.]   
 
7. Type of secondary treatment system: 
 
    Conventional activated sludge     Extended aeration 
 
    Contact stabilization       Biological nutrient removal (such as Bardenpho) 
 
    Other: _____________________________________________________________________ 
 
8. Does this treatment facility nitrify (convert ammonia nitrogen to nitrate)?    Yes   No 
 
9. Filter type: 
 
    Deep bed, single media      Deep bed, multiple media 
 
    Shallow bed, automatic backwash    Upflow (including Dynasand) 
 
    Slow rate sand filter       Diatomaceous earth filter 
 
    Fabric filter         Cartridge filter 
 
    Membranes (microfiltration, ultrafiltration, membrane bioreactor, reverse osmosis) 
 
    Other: _____________________________________________________________ 
 
10. Filter Media (complete for each type of media provided): 
 
   Top layer of media:   Media type: _______________________________ 
 
          Effective size: _________________________ mm 
 
          Uniformity coefficient: ______________________ 
 
          Bed depth: ___________________________ inches 
 
    



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                Page 6 of 8 

Middle layer of media:  Media type: _______________________________ 
 
          Effective size: _________________________ mm 
 
          Uniformity coefficient: ______________________ 
  
          Bed depth: ___________________________ inches 
 
   Bottom layer of media:  Media type: _______________________________ 
 
          Effective size: _________________________ mm 
 
          Uniformity coefficient: ______________________ 
 
          Bed depth: ___________________________ inches 
 
11. Filter backwash water: 
 
    Backwash water is returned to the headworks of the treatment plant. 
 
    Backwash water is returned to the aeration basin. 
 
    Other. Please describe: ________________________________________________                
12. Disinfection system: 
 
    Chlorination, gas     Hypochlorite 
 
    Chlorine dioxide     Chlorination, other _______________________ 
 
    Ultraviolet      Ozone 
 
    Other: ______________________________________________________________ 
 
13. Is chlorine added before the filters?    No   Yes   Dose: ______________ mg/L 
 
14. During the period that samples were taken, did you add a coagulant, coagulant aid, polyelectrolyte, or 

other chemical to enhance filtration? 
 
    No 
 
    Yes. Please list the chemicals being added and their dose. 
 
    Chemical 1 - Name:                                    Dose:           mg/L 
  
    Chemical 2 - Name:                                    Dose:           mg/L 
 
    Chemical 3 - Name:                                    Dose:           mg/L 
 
15. Wastewater treatment plant permitted capacity: __________________ MGD 
 
16. Wastewater flow being treated at the time samples were collected: __________________ MGD 



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                Page 7 of 8 

PART III - PATHOGEN MONITORING REPORT 
 
 
FACILITY ID: FL0040622 
FACILITY NAME: BCUD/South Beaches 
FACILITY ADDRESS: 2800 S Highway A1A, Melbourne Beach, FL 32951-2811 
PERMITTEE NAME: Brevard County Util Serv Department 
MAILING ADDRESS: 2725 Judge Fran Jamieson Way, BLDG. A-213, Melbourne, Florida 32940-6605 
DATE OF SAMPLING: __________ 
 
 

 Quantity or Loading Quality or Concentration 
 

Parameter 
Sample 

Measurement 
 

Units 
Sample 

Measurement 
 

Units 
Treatment Plant: After Filter 
Monitoring Site No. 

 
   

Turbidity 
PARM Code 00070 

 
  NTU 

TSS 
PARM Code 00530 

 
  mg/L 

Treatment Plant: After Disinfection 
Monitoring Site No. 

 
   

Total Chlorine Residual 
PARM Code 50060 

 
  mg/L 

Volume Collected 
PARM Code 71994 

 
Liters   

Giardia, total count * 
PARM Code GIARD 

 
  total cysts/100 L 

Giardia, potentially viable cysts * 
PARM Code VGIAR 

 
  

potentially viable 
cysts/100 L 

Cryptosporidium, total count * 
PARM Code CRYPT 

 
  total oocysts/100 L 

Cryptosporidium, potentially viable oocysts * 
PARM Code VCRYP 

 
  

potentially viable 
oocysts/100 L 

Supplemental Water Supply (surface water or 
stormwater): After Treatment & Disinfection 
Monitoring Site No. 

   
 

TSS 
PARM Code 00530 

   
mg/L 

Total Chlorine Residual 
PARM Code 50060 

   
mg/L 

Volume Collected 
PARM Code 71994 

 
Liters 

 
 

Giardia (total count) * 
PARM Code GIARD 

 
  total cysts/100 L 

Giardia, potentially viable cysts * 
PARM Code VGIAR 

 
  

potentially viable 
cysts/100 L 

Cryptosporidium, total count * 
PARM Code CRYPT 

 
  total oocysts/100 L 

Cryptosporidium, potentially viable oocysts * 
PARM Code VCRYP 

 
  

potentially viable 
oocysts/100 L 

 

  *  Data entries must be made for both total and potentially viable cysts and oocysts. 
 
 
 
 



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                Page 8 of 8 

PART IV - CERTIFICATION 
 
 
I certify under penalty of law that I have personally examined and am familiar with the information submitted herein; 
and based upon my inquiry of those individuals immediately responsible for obtaining the information, I believe the 
submitted information is true, accurate, and complete. I am aware that there are significant penalties for submitting false 
information including the possibility of fine and imprisonment. 
 

Name/Title of Principle Executive Officer or 
Authorized Agent (Type or Print) 

Signature of Principle Executive Officer or 
Authorized Agent  

 
Telephone No. 

 
Date (YY/MM/DD) 

 
 
 
 

   

 Email Address  
   

 
 
 

 



 

FACT SHEET 
FOR 

STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT 

PERMIT NUMBER: FL0040622-012 (Minor) 

FACILITY NAME: BCUD/South Beaches 

FACILITY LOCATION: 2800 S Highway A1A, Melbourne Beach, FL 32951-2811 
   Brevard County 

NAME OF PERMITTEE: Brevard County Utility Services Department  

PERMIT WRITER: Charles LeGros 

1. SUMMARY OF APPLICATION 

a. Chronology of Application 

Application Number: FL0040622-012-DW1P 

Application Submittal Date: September 7, 2018 and additional information December 5, 2018 

b. Type of Facility 

Domestic Wastewater Treatment Plant 

Ownership Type:  County 

SIC Code:  4952 

c. Facility Capacity 

 Existing Permitted Capacity: 8.0 MGD Annual Average Daily Flow 
Proposed Increase in Permitted Capacity: 0 MGD Annual Average Daily Flow 
Proposed Total Permitted Capacity: 8.0 MGD Annual Average Daily Flow 

d. Description of Wastewater Treatment 

An existing 8.0 MGD annual average daily flow (AADF) activated sludge domestic wastewater treatment facility 
consisting of two (2) contiguous wastewater treatment plants (a 6.0 MGD dual train carrousel oxidation ditch and 
a 2.0 MGD activated sludge plant), connected in parallel with mechanical influent screening, grit removal, 
aeration, clarification, chemical feed facilities, disinfection by chlorination, tertiary filtration, dechlorination, and 
dewatering of biosolids. 

e. Description of Effluent Disposal and Land Application Sites (as reported by applicant) 

Surface Water Discharge D-001: An existing 0.110 MGD AADF permitted capacity discharge to Indian River 
Lagoon, Class III Marine waters. This segment of the Indian River is designated as Water Body Identification 
(WBID) # 2963A1, which is identified for assessment purposes as Class II waters since the majority of the WBID 
is Class II waters to the south of the discharge point, but the point of discharge is not in Class II waters. The 0.110 



 

MGD discharge is authorized at Discharge location D-001 for a period not to exceed five (5) days during the 
Mechanical Integrity Testing of the facility’s underground injection control well, in accordance with Conditions 
I.A.9 through I.A.12 of this permit. The permitted discharge of 8.0 MGD over five (5) days equates to an Annual 
Average Daily Flow of 0.11 MGD. The point of discharge is located approximately at latitude 28°2' 31" N, 
longitude 80°33' 1" W. 

Underground Injection U-001: An existing 8.0 MGD AADF permitted capacity underground injection well 
system consisting of one (1) Class I underground injection well permitted under Department permit number 05-
0185898-004 discharging to Class G-IV ground water. The capacity of the well is being rerated in this permit to 
9.0 MGD annual average daily flow permitted capacity to match the permit for the well. Underground Injection 
Well System U-001 is located approximately at latitude 28°2' 27" N, longitude 80°32' 49" W.  

Land Application R-001: An existing 3.0 MGD AADF permitted capacity slow-rate public access system. R-001 
is a reuse system which consists of a reclaimed water transmission/distribution system for public access irrigation 
within the Reuse Service Area, as shown on the attached map. The existing reuse capacity is 1.293 MGD AADF, 
with a total anticipated reuse capacity of 3.0 MGD AADF, as listed in Condition IV.A.1. of this permit. Reclaimed 
water is stored in an existing stormwater retention pond system located at the Spessard Holland Golf Course that 
has a combined storage capacity of 4.31 mg. The 4.31 MG stormwater retention pond system consists of seven 
ponds that are interconnected with underground culvert pipes at the golf course. The pond system has an 
intermittent discharge from Pond 6 to adjacent drainage features, which ultimately discharges to the Indian River 
Lagoon. Discharge of reclaimed water to this stormwater retention pond system shall be in accordance with 
Condition IV.16. of this permit. 

2. SUMMARY OF SURFACE WATER DISCHARGE 

This facility does not have a new or expanded discharge to surface waters. 

The Department does not anticipate adverse impacts on threatened or endangered species as a result of permit issuance.  

Pollutants which are present in significant quantities or which are subject to permit limitations are as follows: 

Parameters Reported Data from discharge Sept 2017 – October 2017* 

 
Ann. Avg. 

Lowest Monthly Avg. Highest Monthly Avg. 

Flow (River Discharge), MGD 0.268  2.091 

CBOD5 (effluent), mg/L – single sample 
maximum 

NA  20.8 

Total Suspended Solids (effluent), mg/L – 
single sample maximum 

NA <1.0 11.9 

Fecal Coli. Bacteria, #/100 ml 0.4 0.7 8.1 

Enterococci, #/100 ml NA 3.1 5.3 

TRC, (after dechlorination), mg/L - single 
sample maximum 

NA  0.06 

pH (single sample) NA 7.2 7.6 

Total Nitrogen, mg/L – single sample 
maximum 

NA 5.8 7.7 



 

Parameters Reported Data from discharge Sept 2017 – October 2017* 

Total Phosphorus, mg/L NA 0.8 1.4 

Dissolved Oxygen, mg/L (single sample) NA 3.3** 5.0 
 

* The facility has had three discharge events. The March 2017 discharge event was associated with the Mechanical 
Integrity Testing of the Deep Injection Well. The discharge events in October 2016 and September through 
October 2017 were associated with two (2) Hurricanes and unseasonably high rainfall amounts. The surface water 
discharge that occurred October 8, 2016, to October 12, 2016, was associated with Hurricane Matthew. Influent 
flows to the WWTF ranged from 9.8 MGD to 11 MGD during this time. These flows exceed the capacity of the 
deep injection well and required surface water discharge. A surface water discharge occurred from September 11, 
2017, to October 31, 2017, not associated with mechanical integrity testing of the deep injection well. This surface 
water discharge was associated with the high rainfall that occurred during and after Hurricane Irma. Elevated 
inflow, above 8.0 MGD AADF, persisted from September 10, 2017, through November 8, 2017. These high 
inflows can be assumed to be the result of Infiltration and Inflow in the collection system. The flow exceeded the 
capacity of the deep injection well (9.0 MGD) for 50 consecutive days, necessitating a surface water discharge 
event. The permitted limits on TRC (for disinfection) CBOD5, TRC (for dechlorination), and Dissolved Oxygen 
were exceeded during Hurricane Irma when the total flow fluctuated from 8.4 MGD to 16.38 MGD. The 
suddenness of the flow increase and the day-to-day variation in flow made the operation of the biological and 
disinfection/dechlorination system difficult. 
 
The county has implemented an intensive program to reduce inflow and infiltration and in their collection system 